bt

These Plans are sold solely for non-Commercial purposes and their sale in no way
licenses any individual or firm to reproduce the Magnatrac in any form for resale. To do
so will constitute direct violation of all patents applicable at that time.

To reproduce these Plans and Instructions in any form will constitute direct violation
of our Copyright.

Copyright 1977 by C.F. Struck Corp.




MT1800-1
1A
1B
1c
1D
1E
1F
1G
1"
11
1J
1K
1L
M
1IN

-2

-3
3A
3B
4R

PARTS LIST - MT 1800

LOWER TRACK FRAME

Lower Track Frame
Wall (L&R)

Wall (L&R)

Side (L&R)

Plate (2)

Support (2)

Angle (8)

Stop (4)

Strip (2)

Gusset (2)

Gusset (4)

Plate

Tube (2)

Collar (20)
Gusset (8)

Plate (2)

Cover Assembly (2)
Cover (2)

Clip (4)

Right Fender Assembly

4CR Right Cover

4L

Left Fender Assembly

4CL Left Cover

4A
4B
-5R
-5L
5A
5B
-6R
-6L
-7
-8R
-8L
8A
8B
8C
-9
9A
11B
-10
10A
108
-11
11A
11B
11c¢
=12
-13
-14
~15

Fender (R&L)

Rod (2)

Right Support Assembly
Left Support Assembly
Rod (2)

Plate (2)

Right Wall

Left Wall

Pan

Right Steering Lever Assembly

Left Steering Lever Assembly
Lever (2)

Tab (2)

Tube (2) :

Front Idler Sprocket Assembly (2)
Tube (2)

Sprocket 22 tooth #A550 (2)
Center Idler Wheel Assembly (&)
Tube (4)

Flange Plate 9%'" dia. (8)

Rear Drive Sprocket Assembly (2)
Tube (2)

Sprocket 22 tooth #A550 (2)
Sprocket 32 tooth #50 (2)

Idler Axle (8)

Rear Axle (2)

Front Axle (2)

Bushing (8)

-16
=17
-18
-19
19A
198
19C
-20
-21
=22
-23
-24
=25
26A
26B
=27
-28
-29
-30
-31
-32
-33
33A
10A

Key

Yoke Assembly w/clevis & pin (2)
Rod (4)

Pivot Shaft

Primary Drive Sprocket Assembly (2)
Tube (2)

Sprocket 50A54 (2)

Sprocket 50B1l6 (2)

Drum (2)

Band (2)

Spacer Tube 5/8 OD x 3/8 ID x 7/16 (2)
Shaft (2)

Sprocket 50B11l (2)

Bearing, self aligning (6) two w/collars
Tension Spring - Green (2)

Tension Spring - Gold (2)

Roller Chain w/connector (2)
Roller Chain w/connector (2)

Rod

Tracks (2)

Snap Ring Pliers

Handgrip 5/8 ID (2)

Idler Wheel Assembly (4)

Flange Plate 4" dia. (8)

Tube (4)

1/4 sq. x 1 -, 2(Red) 4(Plain)

Snap Ring 7/8 ('C" type) (24)
Snap Ring 1 ("Ring" type) (7)
WL Washer 1 (46)

WI Washer 3/8 (12)

WI Washer 1/2 (&)

WI Washer 7/8 (187)

Lock Washer 5/16 (22)

Lock Washer 7/16 (4)

Lock Nut 5/16-18 (2)

Lock Nut 3/8-16 (6)

Nut
Nut
Cap
Cap
Cap
Cap

7/16-14 (8)
5/16-18 (22)
Screw 5/16-18 x 3/4 (22)
Screw 5/16-18 x 1% (2)
Screw 3/8-16 x 3/4 (&)
Screw 3/8-16 x 3 (2)



OINONIT
FIXVSMEL




Assembly Instructions - MAGNATRAC

The Assembly Instructions for your Magnatrac are broken into two separate Assembly
Sections. The first section describes the assembly of the Lower Track Frame and it
has its own numbering system (designated MT1800) and exploded view drawings. The
second section describes the assembly of the Upper Frame and it too has its own
numbering system (in this case designated TM12) and exploded view drawings. To avoid
any confusion in the two numbering systems and their respective assembly instructions,
you must complete the first section (Lower Track Frame - MT1800) completely before
going on to the second section (Upper Frame - TM12).

In either case when a part is referred to (such as #1A, #3, etc.) in either the
written instructions or the "exploded view'" drawings it is taken for granted it is
part of the numbering series (MT1800 or TM12) for the particular section you are
assembling. 1In addition if a part is referred to and is not part of the section
(Lower Track Frame) or (Upper Frame) you are assembling, it will be designated with
its full number; that is: TM12-1A, rather than just #IA

Unpacking the KIT:

Care must be exercised in unpacking the Kit to avoid bending or scratching the various
components. As the parts are unpacked lay them out neatly and check the parts against
the enclosed Parts List. Notify us immediately of any shortages.

Setting up for Assembly:

The directions 'Left & Right' and 'Upper & Lower' referred to in the following in-
structions are determined by standing behind the Tractor and looking forward. 'Inside'
refers to the side of a part which is closest to an imaginary center line running down
the length of the "Tractor'". 'Outside' refers to the side farthest from the above
defined center line.

MT1800 - Lower Track Frame Assembly

1. Remove the five 3/8-16 Cap Screws holding the Transaxle (transmission-differential)
to the TM12 Upper Frame. Observe how it was assembled; it will help you with re-
assembly later.

2. Slide one 1" WI Washer over each '"axle end" of Transaxle followed by #19 Primary
Drive Sprocket Assembly - Note: Small #19C Sprocket must be facing outside. Align the
1/4" Keyway of #19C Sprocket with the mating 1/4" Keyway on its respective axle. In-
sert 1/4" sq. x 1 Hardened Key (painted red on end) into this "aligned" Keyway - push
Key in so its outside end is flush with outside face of #19C Sprocket and tighten
Sprocket's set screw.

3. Lower Transaxle into rear of Lower Track Frame making sure the 1-3/4'" glots in the
#1D Plates fit around the #19A Tubes of each #19 Sprocket Assembly and that the #1D
Plate is between its respective #19B and #19C Sprockets on each side.

4, Slide the #25 Bearing's locking collar over each axle end - keep the "grooved"
end of the collar which "mates'" with the hub end of the #25 Bearing to the outside.
Form two #25 Bearing assemblies by placing the #25 Bearing "cartridge" between its
two respective stamped steel '"shells".



5. Take each #25 Bearing assembly and slide it (hub end first) over its respective
axle end making sure to engage the hub end of the Bearing into its mating groove of
its already mounted locking collar - NOTE: The collars are locked by rotating them;

the collar into the hub of the Bearing. Don't lock the collar at this time; rather
rotate it so #25 Bearing can slide freely on axle. Using 5/16-18 x 3/4 Cap Screws
and Nuts (no lock washers) mount each #25 Bearing to its respective #1C Side.
Tighten Cap Screws.

6. At this point the Transaxle should be suspended in the Lower Track Frame and held
in place only by a #25 Bearing on each axle end. Check that both locking collars are
engaged on their respective Bearing hubs and that they haven't been rotated (locked)
--the Transaxle should still be able to slide freely from left to right.

7. Center the Transaxle in the Track Frame so that an even amount of axle is pro-

truding from the #25 Bearing on both the left and right side. Take a few 1" WI Washers

and stack them together to determine how many it will take to 'shim'" the distance
between the inside face of the #25 Bearing locking collar and the outside *face of the
#19C Sprocket. (NOTE: Add only the Washers you really need - too many Washers will
cause undue side pressure on the Bearings). Because the Washers are thin it is ac-
ceptable if one side has one less Washer' than the other.

8. Remove the #25 Bearings on each side and install the Washers determined above in
Step #7. Rebolt the Bearings in place, this time using Lock Washers next to the head
of each 5/16-18 x 3/4 Cap Screw. (In this assembly theck that the Transaxle can move
freely approximately 1/32" left or right - collars are still not locked! If no move-
ment is possible then you must remove one excess Washer and reassemble.)

9. Take 1" Washers and "shim out" remaining end of each axle and secure with 1" Snap
Ring - use special #31 Snap Ring Pliers provided. Using a hammer and drift pin (or
similar punch) rotate the locking collars of each #25 Bearing "forward" and lock in
place with set screw on each collar.

NOTE: The Lower Track Frame is actually composed of two similar "track units' which
are linked together by two 1-5/16" dia. bars. The following instructions will detail
the assembly of various component assemblies on one side of the Lower Track Frame;

it is to be understood that once a particular assembly is completed on one side of the
Track Frame it will be immediately duplicated in a similar manner on the other side of
the Track Frame before going on to the next assembly step.

10. Take #11 Rear Drive Sprocket Assembly and per the drawing slip this '"unit" up
into the lower rear of the Lower Track Frame making sure the large #11B Sprocket is
between the #1A & 1B Walls and the smaller #11C Sprocket is into the '"box'" formed by
#1C Side & #10 Plate. Align the #11A Tube of the Sprocket Assembly with the 7/8"
"collared" holes in #1D Plate and #1A Wall - insert #13 Axle through all.

11. By sliding the #11 Sprocket Assembly left or right, line up the "centerline' of
#11C Sprocket with its mating #19C Sprocket above. Next determine how many 7/8 WI
Washers are necessary on each end of the #11A Tube to hold this "centered'" position.
Remove the #13 Axle, insert the Washers (determined above) and replace the #13 Axle.
Center the Axle in this assembly, shim out the protruding ends of the Axle with 7/8
WI Washers and secure with 7/8 Snap Rings on each end. Tighten set screws in both
collars. Take #28 Chain & wrap it around #11C and #19C Sprockets - secure with Con-
nector Link.

~as you do the above assembly, rotate the collars only enough to engage the groove of



12, Form two #25 Bearings by placing bearing "cartridges" between stamped "shells".
Insert 5/16-18 x 3/4 Cap Screws (with lock washers next to each head) into each of
the three 5/16 sq. holes in one of the (above) #25 Bearing assemblies. Check drawing
and insert this into the remaining 'hole cluster" in the #1C Side. On the inside
secure with 5/16-18 Nuts, but leave loose enough so that Bearing cartridge may swivel
within the stamped shells - protruding hub of Bearing must point inward.

. 13. From the inside, insert three 5/16-18 x 3/4 Cap Screws into the remaining 5/16
holes in #1D Plate - the Screw ends should point out of the #1D Plate and toward the
Tractor's centerline. Take the second #25 Bearing assembly and mount it on the three
(above) protruding Cap Screws and secure loosely with 5/16-18 Nuts & Lock Washers.
NOTE: Check drawing, make sure that the hubs of both mounted #25 Bearings are facing
each other. '

14, Take #23 Brake Shaft and slide it through the "bore" of the two mounted #25 bear-
ings. On the outside slip one 1" WI Washer over the end of #23 Shaft and secure out-
side with 1" Snap Ring - use special pliers provided. Tighten the six 5/16-18 x 3/4
Cap Screws holding the two (above) #25 Bearings in place.

15. slip the large '"yoke" end of #16 Yoke Assembly around one of the "loop ends" of
#21 Brake Band and secure with 5/16-18 x 1% Cap Screw & Lock Nut. (NOTE: Don't over=-
tighten Nut, the Band should be able to swivel slightly in the #16 Yoke. Take #20
Brake Drum and slip it into the above Brake Band & Yoke Assembly. Insert 1/4 sq. x 1
Key into keyway of Drum - rotate Drum so key is at the bottom (or 6 o'clock position.)
NOTE: Hub of #20 Drum must be facing out - check drawing.

16. Partially slide out #23 Shaft so that the interior space between the two aligned
#25 Bearings is open. (If the Shaft is bound tight, slightly loosen the 5/16-18 x 3/4
Cap Screws to free it.) Note drawing and lower the Brake Band & Drum Assembly in be-
tween the two #25 Bearings and align the Drum's bore with the bore of the two Bearings.
Slide the #23 Shaft back into the assembly, this time rotating it slightly so that its
Keyway will engage the 1/4 sq. x 1 Key already inserted in the #20 Drum. .  When Key &
Keyway are aligned slide the Shaft through the Drum and all the way into the second
Bearing. (Tighten all 5/16-18 x 3/4 Cap Screws you may have loosened.)

17. 1Insert a 3/8-16 x 3 Cap Screw into the center 3/8 hole of the three 3/8 hole
cluster of #2 Plate. Pass this Cap Screw into the center 3/8 hole of the three 3/8
hole cluster on the top front of #1C Side. On the inside of #1C Side slip a #22
Spacer Tube over the "inward protruding' 3/8-16 x 3 Cap Screw. Using 3/8 WI Washers
as shims on each side of #21 Band (and thereby centering it on #20 Drum) pass the Cap
Screw through the remaing "loop" of #21 Band and into the remaining 3/8 hole of #1D
Plate. Secure on the outside with 3/8«16 Lock Nut - tighten, but do not over tighten
and crush #1C & 1D inward; Band must be able to still rotate slightly. (NOTE: Check
‘drawing and check assembly - 5/8 hole in #2 Plate must be toward the rear.) Insert
3/8-16 x 3/4 Cap Screws through the two remaining 3/8 holes in #2 Plate and through
the mating holes in #1C Plate - secure inside with 3/8 Lock Nuts.

18. Over the inside protruding end of #23 Shaft slip on #24 Sprocket - hub pointing
at Transaxle. Align it with #19B Sprocket mounted on Transaxle Axle. Determine how
many 1" WI Washers are required between the "face" of the #24 Sprocket and the "face"
of the #25 Bearing to hold the (above) alignment. Remove #24 Sprocket, insert
Washers (determined above), slip #24 Sprocket back on followed by 1/4 sq, x 1 Key and
sufficient 1" WI Washers to "shim" out Shaft and secure with Snap Ring.

19, Take remaining #27 Chain and wrap around #24 and #19B Sprockets - secure with
Connector Link.



20. Slide #9 Front Idler Sprocket Assembly between the inside front ends of #1A and
1B Walls. Slide #14 Front Axle through 7/8 slot in #1A Wall, then through #10A Tube

_ portion of #9 Sprocket Assembly, and finally through 7/8 slot in #1B Wall. Slide #14
Axle to rearward (end) of slots in #lA & 1B Walls. Using the already assembled #11B

Rear Sprocket as a starting point locate the #9 Sprocket on a common "centerline" with
the Rear Sprocket. (NOTE: The common centerline between the two Sprockets will be
parallel to #1A & 1B Walls, therefore use the same number of 7/8 WI (shim) washers
between the outside end of #10A Tube and the inside of #1A Wall as you used between
the outside end of #11A Tube and inside of #1A Wall in Step #11 above.)

21. Determine how many 7/8 Washers would be required on each side of the #10A Tube
portion of #9 Sprocket Assembly to hold the above alignment -- check "NOTE" above.
Remove #14 Axle, insert Washers (determined above) and reinsert Axle. Center Axle
so that equal portions of #14 Axle protrude from #1A & 1B Walls. Shim Axle ends out
even with snap ring groove and secure on each side with 7/8 Snap Ring -- don't over
shim; Axle must be able to slide forward and back in its slots.

22. NOTE: Whenever the following instruction refers to a #26 Spring, use the #26A
(Green) Spring on the outside (the #1A Wall is on the outside) and use the #26B (Gold)
Spring on the inside (the #1B Wall is on the inside). Refer to the Operator's Manual
for final Track Spring adjustment.

Slide a 1/2 WI Washer over end of each #17 threaded Rod.~ 1Insert threaded end of a
#17 Rod into its vespective 1/2" hole in #1G Stop on each side of #9 Idler Sprocket.
Pass Rod through its respective 1/2" hole in end of #14 Axle and follow in order with
#15 Bushing, #26 Spring, #15 Bushing, 7/16-14 Nut, 7/16 Lock Washer and finally a
7/16-14 Nut. (NOTE: Check drawing to make sure that you have (above) parts in the
proper order and that the respective #15 Bushings are pointing in the proper direction).

23. Take #10 Idler Wheel Assembly and from below insert it up into its position be-
tween #1A & 1B Walls - NOTE: You must tilt the Wheel to get it to pass up into its
position. From outside insert #12 Axle in '"collared" 7/8 hole in #1A Wall and engage
#10A Tube of #10 Wheel Assembly and pass through it and into "collared" 7/8 hole in
#1B Wall on opposite side.

24. Center the #10 Wheel on the "common centerline" between the #9 & #11 Sprocket

as determined in Step #20. Determine how many 7/8 WI Washers are needed on each end
of #10A Tube to hold the (above) alignment. Remove #12 Axle, insert the Washers
determined above and reinsert #12 Axle. Center Axle, shim out each end of Axle with
7/8 WI Washers up to groove on each end, then secure with 7/8 Snap Rings on each end.
Lock Set screws in all collars.

25. Take #33 Idler Wheel Assembly and from below insert it up into its position be-
tween #1A & 1B Walls (per drawing). From outside, insert #12 Axle in "collared" 7/8
hole in #1A Wall and engage #10A Tube of #33 Wheel Assembly and pass through it and
into "collared" 7/8 hole in #1B Wall on opposite side.

26. Center the #33 Wheel on the "common centerline" between #9 and #11 Sprocket as
determined in Step #20. Determine how many 7/8 WI Washers are needed on each end of
#10A Tube to hold the (above) alignment. Remove #12 Axle, insert the washers de-
termined above and reinsert #12 Axle. Center Axle, shim out each end of axle with
7/8 WI Washers up to groove on each end, then secure with 7/8 Snap Rings on each end.
Lock set screws in all collars.



27. NOTE: Using a pressure type grease gun and a good grade of general purpose
grease, lubricate all "zerk" fittings in your assembled unit -- zerk in each of the
#9 Front Idler Sprockets, zerk in each of the #11 Rear Drive Sprockets, and lastly
zerk in each of the #12 Idler Axles. As this is the first time you will be greasing
the bearings, do not be alarmed at how much grease they take, inasmuch as you are
filling all the voids in the bearing assemblies for the first time - make sure you
have the bearings all fully greased. Subsequent lubrication should take much less
grease and should be done at least twice a day - somewhat more often if you're working
in extremely wet, gritty or muddy conditions.

28. Mount the #3 Cover Assembly (over the two center mounted #10 Idler Wheels) by
sliding the two grooves (formed by the "1lip" of the #3A Cover & #3B Clips) around
the horizontal edge of the #1B Wall. Align the two 5/16" holes on the opposite edge
of the #3A Cover with its mating two 5/16 holes in the horizontal edge of the #1A
Wall., Secure Cover with 5/16-18 x 3/4 Cap Screws, Lock Washers and Nuts.

29. Unroll a #30 Track and form it into a circle. NOTE: "Cleats" must be pointing
outwardly from the "circle's" center. Join the two ends of the Track with the
""cleated" Connector Link. Align the holes in the ends of the Track with .the holes in
the Connector Link - insert special Pins into each of these two "aligned'" holes - tap
the heads of these Pins until they are seated against the "face" of the Connector
Link. Support the "heads" of these pins with a steel block and on the opposite side
""peen" over the protruding ends of the two Pins with a ballpeen hammer or similar
tool. Take your time and do a neat job of forming a rivet head - NOTE: Peen the

end of the Pin until it forms a "mushroom end" which will keep the Pin from backing
out; also after peening the total length of the Pins cannot exceed 1-3/8" (it needs
this clearance width to fit into the groove in the #10 & #33 Idler Wheels.) Join
both Tracks this way.

30. With the #9 Front Idler Sprockets pushed back as far as possible, loop the #30
Tracks over their respective #9 Front Sprocket and #11 Rear Sprocket engaging the
Sprockets' teeth in the Track's chain - at the same time the Track's chain "links"
should fall between the #10B Flange Plates of each #10 Idler Wheel and the #33A

Flange Plates of each #33 Idler Wheel. (NOIE: Mount the #30 Track so that the gripping
edge of the "track shoe" is forward - note drawing.)

31, Using the #17 Threaded Rods and the 7/16-14 Nut closest to the #15 Bushing, begin
to tighten the Spring Tension Assemblies mounted on each side of #14 Front Axle which
you assembled in Step #22. Tighten each Spring Assembly so that vou draw each end of
the #14 Axle 1/4" forward at a time - don't tighten the Spring Assembly on one side
completely before tightening a like amount on the other side. Again, work back and
forth tightening the Spring Assembly (on each side of the #14 Axle) only enough to
draw each end of the Axle 1/4" forward at a time. Continue this until the #30 Track
appears taut.

32. Tighten the "outside" #26 Spring Assembly (the one closest to the #9 Front
Sprocket) until the #26 Spring is 3-5/8" long - length of Spring only; do not include
the two #15 Bushings in your measurement! At this time measure the distance "X" as
shown in the drawing. (This is the distance between the forward end of the slot in
#1A Wall and the forward edge of #14 Axle). Return to the Spring Assembly on the
other end of this same #14 Axle (the "inside" Spring Assembly) and tighten it until
its respective "X" distance (the distance between the forward end of the slot in #LB
Wall and the forward edge of the other end of the same #14 Axle) 1s the same as that
determined above. :



When properly adjusted the #26 Spring on the "inside" end of #14 Axle should be
longer than the 3-5/8'" length you set on the outside #26 Spring -- NEVER are the

~~two #26 Spings (those on each end of a single #14 Axle) to be the same length!
Proper tensioning of the #30 Track requires that the #14 Front Axle and the #13 Rear
Axle are always parallel to each other; in addition, the "outside face" of the #9
Sprocket should be parallel to the "inside face'" of #1A Wall.

33. Lock each of the #17 Rods in position by tightening the second 7/16-14 Nut & Lock
Washer against the first 7/16-14 Nut. (NOTE: Tighten the second Nut while holding the
first Nut with a wrench - the first Nut must not turn or it will change your Spring
Assembly adjustment.) It is understood that after you make the (above) Track Ten-
sioning adjustment (steps #30 - 33) you will go to the other side of the Tractor and
make the same adjustment to the other #30 Track.

NOTE: At this point all of the mechanism of the Lower Track Frame has been installed.
Again, to repeat the statement made before you began this assembly: all the assembly
steps (above) referred to assembly of a specific part or a specific side of the
Tractor; but it was understood that you would repeat this assembly again where ever
this part appeared - hence the assembly instructions for the Brake Assembly referred
to assembling both Right & Left Brakes, the installation of the #11 Rear Drive Sproc-
ket Assembly referred to installation of both Rear Drive Sprockets, and so on. Now
is an excellent time to go over your complete assembly and check for errors in align-
ment, parts put in upside down or backward, etc.




UPPER FRAME
TM12-1 Upper Frame Assembly -23
1A Channel =24
1B Hitch -25
LCA Plate (2) -26
. 1D Brace -27
1IE Angle (2) -28
1F Bearing (4) -29
1GA Plate =30
1GB Bracket -32
1GC Brace -35
1J Support -36
1K Rest -39
1L Dash (w/o 1-5/16 slot) =40
IN Tower ’ 40A
10 Gusset 40B
1P Pedal =41
1Q Arm =42
1R Arm =43
1S Box =44
1T Bar T =45
LUA Tube -46
1V Floor (R&L) 47A
1W Rest (R&L) 478
1X Guard =51
1Y Pin =52
1AA Bracket -54
1BB Brace -55
1DD Clip -56
1EE Pin -57
1FF Bar (2) -58
1GG Tube (4) -59
-2 Hood
2A Top -60
2B Side (L&R)
2C Bottom -61
2D Grill
2E Plate
2F Scoop -66
2G Screen
-3 Guard
3A Channel
3B Cover
~11 Rod
-13 Tube
-14 Tube
~-15 Parking Brake
15A Pim
15B Latch
-18 Guide
-19 Guide
=20 Drum -67
~21 Band

PARTS»LIST - TM12

Clevis w/pin

"y" Idler, 4" x 3/8 bore
Flat Idler, 4" x 3/8 bore
Engine

Pulley, 5" x 3/4 bore
Pulley, 3%" x 1 bore

Belt
Spring, 5/8 dia. x 9%
Transaxle

Throttle Control

Choke Control

Seat Pan

Belt Release

Plate

Loop :
Interlock Switch (w/nuts & boot)
Solenoid

Gas Tank (w/bracket)

Gas Hose

Rubber Strip

Leaf Spring

Plate

Bar

Start, Stop Switch

Ammeter

Light Switch (%)

Sealed Beam Light (2) (%)
Light Mounting Hardware (2)

Strip
Battery
Wire (Heavy Black) 10%"-1/4" Loop each

end,
Wire (Heavy Black) 15"-1/4" ID and
5/16" ID Loop ends.
Wire (Heavy Black) 13-1/4" - 1/4" 1D
and 5/16" ID (attached to #64 Wire)
Loop ends.
Wiring Assembly:
63 (Black) 5" - #10 ID Loop end - other
end in Starter Plug Connector
64 (Black) 22" - 5/16 ID Loop attached
to #61 Wire - other end in Starter
Plug Connector
65 (Red) 19" - Push Clip end - other end
" in Starter Plug Connector
66B (Yellow) 16%'" - one end in Starter
Plug Connector ~ other end in Engine
Plug Connector
66D (Red) 16" = #10 ID Loop end - other
end in Engine Plug Connector
Wire (Yellow) 6-3/4" - #10 ID Loop &
Push Clip ends.



68 Wire (Blue) 19%" w/fuse (%)

69 Wire (Blue) 22%" Push Clips each
“end (Attachment interlock"
circuit only!)

70 Wire (Blue) 15%" (*)

Electrical Connector 3/8" (1) (¥*)

Electrical Connector 1/2" (1) (%)

Electrical Tape (L) (%)

Note; (*) included in Light Kit only!

Key 1/4 sq. x 1-1/8 (1)

Woodruff Key #9 (1)
WI Washer 1/4 (2)
WI Washer 5/16 47)
WI Washer 3/8 (36)
WI Washer 5/8 (30)
Lock Washer 5/16 (17
Lock Washer 3/8 (10)
Lock Nut 1/4-20 (6)
Lock Nut 5/16-18 (8)
Lock Nut 3/8-16 (6)
Lock Nut 1/2-13 (2)
Wing Nut 5/16-18 (2)
Nut 5/16-18 (17)
Nut 3/8-16 (8)

Nut - Flange 5/16-24 (1)

Cap Screw
Cap Screw
Cap Screw
Cap Screw
Cap Screw
Cap Screw
Cap Screw
Cap Screw
Cap Screw
Cap Screw
Cap Screw
Press Pin

1/4-20 x 3/4
5/16-18 x 3/4
5/16-18 x 1
3/8-16 x 3/4
3/8-16 x 1
3/8-16 x 1-3/4
3/8-16 x 2%
3/8-16 x 2=3/4
3/8-16 x 3
3/8-16 x 5
1/2-13 x 1

1/8 x 1/2

Cotter Pin 1/8 x 1
Handgrip 1/2 ID

Edging
Hitch Pin
Hitch Pin

(#14)
(Small)

Gas Hose Pinch Clips
Allen Wrench 1/8"
Allen Wrench 5/32"

Wire Clip,

"coated"

(6)
(20) -

(3)
(3)
(1)
(1)
(1)
(1)
(1)
(2)

(1)

(2)
(1)

(5)
(2)
(2)
(1)
(1)
)







(%

SHOW AULLEY ASSErT7ELY

. v
7~ANZY 70

AxlE C



™ 12”5 Upper Frame Assembly

1. Remove four Cap Screws holding Engine to #l Frame. Slide 3/8 WI Washer over end
of 3/8-16 x 1 Cap Screw-and insert into "loop" of #19 Belt Guide. Engage Screw into
threaded "Boss" on Right side of #32 Transaxle above and forward of 3/4" shaft. Take
#1 Frame Assembly and lower it over your previously assembled Lower Track Frame.
Align the #1C Plates with their mating "mounting pads'" cast into the rear axles of
the Transaxle case. (NOTE: As you lower the #1 Frame, check that you have entered
and passed through the Transaxle's shift lever into the 2-3/8" hole in the underside
rear of the #1A Channel.

2. The front end of the #1A Channel should "nest" around the two MT1800-1F Support
"uprights'". Center this Channel over the Supports and determine how many 5/8 WI
Washers are necessary between the MT1800-1E Support and the #1F Bearing on each side
to hold this position. Slide #29 Rod through the 5/8 hole in #1A Channel and its re-
spective #1F Bearing, through the 5/8 WI Washers (determined above) and into the 5/8 x
1-1/4 slot in the first MT1800-1E Support. Continue to pass the #29 Rod through and
enter the second Support, the balance of the 5/8 Washers, and finally pass into the
#1F Bearing and #1A Channel. Secure Rod on outside with Hitch Pin. (NOTE: The
amount of "shimming" done should be sufficient to take the "side-play" out of the
Upper Frame, but at the same time not so tight as to have the Frame "bind".

3. Using 3/8-16 x 1-3/4 Cap Screws, Nuts & Lock Washers, mount the #1C Plates (welded
to #1 Frame) to the "mounting pads" of the Tramsaxle - tighten all Cap Screws.

&. 1Insert 3/8-16 x 2-1/2 Cap Screw into 3/8 WI Washer and then into 3/8 hole of #1GB
Bracket; inside slip on two 3/8 WI Washers followed by one "loop end" of #21 Brake
Band and secure with 3/8-16 Lock Nut. (NOTE: As you tighten Lock Nut the threaded end
of Cap Screw will enter the remaining 3/8 hole in #1GA Plate; also, just "snug" Lock
Nut, do not crush loop of Brake Band).

5. Screw Flanged Nut onto the threaded end of #11 Rod (flange side of Nut first) ‘
followed by #23 Clevis and insert remaining end of #11 Rod into "loop" end of #21 Brake
Band. Secure on outside with 5/16 WI Washers and 1/8 x 1 Cotter Pin. (Check Drawings
and Photos for proper relationship of Band, Drum, and Pull Rod). Center #20 Brake
Drum on #21 Brake Band and tighten set screw.

. 6. Insert #15A Pin of Parking Brake into left side of #lUA Tube and secure on other
side with 1/8 x 1/2 Press Pin - press in only 1/4".

7. Remove Cotter Pin and Pivot Pin from #23 Clevis. Slide Clevis onto #1R Arm and
align 5/16 hole in Clevis with 5/16 hole in #1R Arm. Insert Pivot Pin through all
5/16 holes. Secure with 1/8 x 1 Cotter Pin. Rotate #15B Parking Brake Latch forward
so that it lays on top of Flange Nut. By screwing the Flange Nut and #23 Clevis "on
or off'" of #11 Rod adjust the Rod so that firm pressure on #1P Pedal will tighten the
Brake Band and at the same time allow the #15B Latch to drop .behind the flanged side
of the Flange Nut and hold the tractor in a braked position (the Flange Nut should be
screwed tight against #23 Clevis). An extra firm pressure on the Pedal will release
the pressure on the Latch so that it may swing up and back and allow the #1P Pedal

to come back into an operating position - check the adjustment of this #15B Latch
periodically as the Band will stretch and wear over a period of time; screw the Flange
Nut and #23 Clevis further on the #1L Rod to tighten the Brake as wear makes this ad-
justment necessary.



8. Mount #26 Engine over cluster of four 3/8 holes on top side of #1 Frame.

““Place 3/8 Lock Washers over each of four 3/8-<16 x 1 Hardened Cap Screws (previously

removed in Step 1) and from below Frame insert the four Screws into their respective
3/8 holes in frame and engage the threaded holes in the Engine above - tighten.

9. Slide 3/8 WI Washer onto end of 3/8-16 x 1-3/4 Cap Screw. Insert Cap Screw into
3/8 hole in #25 Flat Idler and slide on six more 3/8 Washers. Insert this assembly
into long vertical slot in #1X Guard and secure on other side with 3/8 Washer and
3/8-16 Nut - leave loose.

10. Slide 3/8 WI Washer onto 3/8-16 x 2-3/4 Cap Screw and insert into "loop" of

#18 Belt Guide. (NOTE: '"hooked" end of #18 Guide should be pointing in same direction
as Cap Screw threads). Slide on five more 3/8 Washers and insert into #24 "V'" Idler
followed by seven more 3/8 Washers. Insert complete Idler Assembly into slot in #1Q
Arm and secure on other side with 3/8 Washer and 3/8-16 Lock Nut - pull Idler Assembly
to end of slot and tighten.

11. Insert 3/8-16 x 3/4 Cap Screw into one "loop" end of #30 Spring and insert (from
inside #1N Tower) in 3/8 hole in tower. Secure outside with 3/8-16 Lock Nut, but
allow Spring some freedom to rotate. Slip other end of #30 Spring over end of #1EE
Pin (welded to end of #1Q Arm). Secure with Hitch Pin.

12. 1Insert "Cable" end of #35 Throttle Control through 9/16" hole in left of #1L
Dash. Slide its original Nut and Lock Washer up Cable and secure Control from behind
Dash. Run cable end of Control along left side of Engine and slip into Bowden Wire
Clamp on Engine housing. Engage "offset" end of Cable Wire into hole on Engine
throttle lever. (Note Drawing) With #35 Throttle Control on Dash pushed in, throttle
on Carburator should be closed and resting against idle adjustment screw - tighten
Bowden Wire Clamp. Pulling Throttle Control on Dash out, should open Throttle com-

pletely - giving the Control a 1/4 turn clockwise should lock the Control at that setting.

13. 1Insert Cable end of #36 Choke Control through 9/16" hole in right of #1L Dash.
Slide original Nut and Lock Washer up cable and secure Choke Control from behind Dash.
Run cable end forward along right side of Engine and slide into Bowden Wire Clamp
mounted on "Angle Clip" bolted to Engine Head. Engage "offset" end of cable wire into
hole on Choke Lever above Carburator. (NOTE: Don't use hole in middle of Arrow).
Again, with Choke Control on Dash pushed completely in, the Choke Lever should rotate
toward the Air Cleaner and stop. At this point, tighten the Bowden Wire Clamp. Check
Choke Control - pulling Choke Control should rotate Choke Lever so that it stops at a
point perpendicular to the Engine Crankshaft.

14. Assembly for Electric Start and Lights:

NOTE: Before assembly read these instructions thoroughly as improper assembly
may lead to damage of the electrical system.

A. Mount #51 (Stop-Start) Switch (furnished in Tractor Kit) into 5/8 hole of upper
right corner of #1L Dash. Mount from below, keep lock washer behind Dash and secure
on top with nut.

B. Mount #54 (Light) Switch in 3/8 hole in upper left corner of #1L Dash. Mount from
behind Dash; keep nuts one on either side of Dash and try to keep threaded portion of
Switch from protruding above nut on top side.



C. Mount #52 Ammeter from outside of #1L Dash into 2-1/8 hole (top center of Dash).
Secure (behind Dash) by slipping the "Yoke" assembly over two screw ends protruding
from rear of Ammeter. Screw securely one nut over each screw end. (NOTE: Check
that plastic insulators are properly installed in 'Yoke" assembly and that the (above)
two nuts touch only these insulators and don't make metal to metal contact with any
portion of the "Yoke").

D. Slip #46 Spring over #1P Pedal Rod and align Spring's 1/8" hole with mating hole
in Pedal rod. Insert 1/8 x 1 Cotter Pin into aligned holes and clinch cotter pin be-
low. (Check #46 Spring's assembly against drawing - Spring must "wrap around" the
#1P Pedal from the top around to the bottom.)

E. 1Insert threaded end of #41 Switch (a single nut should already be mounted half
way down the threaded stem) into 5/8" hole in #1DD Clip and secured from below with
Nut provided. (NOTE: Keep terminals of #41 Switch pointing upward).

F. Mount #42 Solenoid against inside right wall of #IN Tower - keep dimpled end for-
ward. Secure with 1/4-20 x 3/4 Cap Screws, Washers & Lock Nuts.

G. Take #60 Wire and connect one 1/4" loop end to Starter terminal on Engine and the

other end to the "top" 5/16 terminal on #42 Solenoid. Take 5/16 ID loop terminal (one
with both the #61 and #64 Wires coming out of it) and connect it to the lower (under-

side) terminal on #42 Solenoid.

H. Connect the 2 prong Square Female Plug of #66 Wire Assembly with the mating male
plug (double lead) found protruding from alongside Starter on Engine. (NOTE: The
#66D Red wire and the red wire from the Engine should align with each other in the
plug.) Connect the 5 prong female plug on other end of #66 Assembly to the five pro-
truding prongs of #51 (Stop-Start) Switch.

I. Slip the loop of the center lead (#66D) of #66 Harness Assembly over the (+)
protruding screw of #52 Ammeter - follow this with a 3/16 ID loop from #62 Wire and
secure with lock washer and nut provided with Ammeter. Connect the other end of #62
Wire to one terminal of #54 Switch. (NOTE: #62 Wire with Light Kit only). Connect
one 3/16" ID loop end of #63 Wire to remaining protruding screw of #52 Ammeter and
secure with lock washer and nut.

J. To install Light Kit: Open the #56 Light Bracket Package. Take 5/16-18 x 1"
Carriage Bolt and insert into the 5/16 sq. hole of #56 Light Mounting Bracket.
(NOTE: The Bracket's "two ears" should point up, while the Carriage Bolt points
down). Insert into the 3/8" hole on one front side of Tractor's #2B Side (Hood) .
Inside Hood secure with 5/16-18 Nut and Lock Washer. Insert the "loop" end of #55
Sealed Beam Light Assembly between the "two ears" of the (above) mounted Bracket -
secure with 5/16-18 x 2 Cap Screw, Lock Washer and Nut. Clean 1/2" of insulation

from wire coming out of each #55 Light and insert Wire into hole behind Light Bracket
(insert Grommet first.)

K. Clean 1/2" of insulation from each end of #70 Wire, and from the unlooped end of
#68 Wire. Wind together the wire ends of #55 Light (left one only) , remaining end of
#68 Wire and one end of #70 Wire to form a "pigtail'. Slip the 1/2" dia. Electrical
Connector over the above "pigtail" and screw it on tightly making sute none of the
"pigtail's" wires are exposed. Similarly, connect remalning end of #70 Wire to wire
from #55 Light on right and screw on 3/8" dia. Electrical Connector. Connect 3/1e6"
ID loop end of #68 Wire to remaining terminal of #54 Switch.



L. Attach 3/16 ID loop end of #67 Wire to side terminal of #42 Solenoid. Connect
"push clip" end of #67 Wire to the inside terminal of #41 Switch. Take "push clip"

" end of #65 Wire and insert onto "“outside" terminal of #41 Switch.-

M. Fill #58 Battery with acid per enclosed instructions. Insert Battery into #1§

Box between the two vertical 5/16-18 threaded rods. To contain the #35 Throttle
Control "cable" insert it between the Battery and threaded rod (on left side) and then
lay #57 Strip over the two threaded rods and secure with 5/16-18 Wing Nuts. (Using
tape, secure #35 Control "cable" against the "left" threaded rod so '"cable" can't rise
and come in contact with (+) terminal of Battery).

N. Insert 1/4-20 x 3/4 Cap Screw into remaining 1/4" ID loop of #61 Wire and insert
this into (+) terminal of #58 Battery. Secure with 1/4 WI Washer and 1/4-20 Lock Nut.
Mount plastic Terminal Cover over the (+) terminal of Battery - note how #61 Wire fits
into slot provided for it in the narrow end of Terminal Cover. Insert 1/4-20 x 3/4
Cap Screw into onme 1/4" ID loop of #59 Wire and then into the "front" 1/4" hole on
Left side of #IN Tower securing with 1/4-20 Lock Nut. (NOTE: Scrape some paint off
#1N Tower so that the 1/4-20 x 3/4 Cap Screw makes '"Metal to Metal" contact with the
Tower.) Insért 1/4-20 x 3/4 Cap Screw into remaining 1/4" ID loop of #59 Wire and
insert this into (-) terminal of #58 Battery. Secure above with 1/4 WI Washer and
1/4-20 Lock Nut.

0. Your wiring is now complete - use this opportunity to completely go over the
above Assembly Instructions and check for any wiring mistakes. Check that all termi-
nal connections are tight and that they do not touch each other. Cover any question-
able terminals with tape provided. (NOIE: To improperly wire your Tractor will run
the risk of almost immediate "burn-out" of Alternator, Regulator-Rectifier, etc.)
Charge Battery at this time using standard 12 volt Charger.

15. 1Insert 1/4 x 1/4 x 1-1/8 Key in slot of Crankshaft on #26 Engine and slide on (Hub
to outside) #28 Pulley until it is 3/8" from Engine face. Insert #9 Woodruff Key in
3/4" Shaft protruding from right side of #32 Transaxle and slide on (Hub to inside)
#27 Pulley. Using a string or straight-edge, line up the #27 and #28 Pulleys with

the already located #24 and #25 Idlers. When satisfied they are aligned and parallel
with side of #1A Channel tighten set screw in #27 Pulley. Using Photo provided as
your Guide, loop the #29 Belt around the various Pulleys and Idlers. (NOIE: #29 Belt
passes between the top of #24 Idler and the underside of #18 Guide.) Now slide down
#25 Idler assembly so that the #30 Spring is stretched to a length (measured from
"loop" center to "loop" center) of 10-3/4" - tighten the 3/8-16 x 1-3/4 Cap Screw.
(NOTE: To get fine adjustment of clutching action you must rely on proper setting of
#25 and 24 pulleys. To decrease the slack in the #29 Belt (when you have the #1P
Pedal depressed) you must lower the #25 Pulley down its slot in #1X Guard. To in-
crease the slack, you must raise the #25 Pulley in its slot. If adjusting the #25
Pulley does not give sufficient slack, you can slide the #24 Pulley down its slot for
even further slack adjustment). At this time check that #18 Guide is approximately
1/4" above the back side (outside) of #29 Belt when Belt is under spring tension - if
not, loosen 3/8-16 x 2% Cap Screw on #24 Idler, set #18 Guide and retighten Cap Screw.

16. Slide 3/8 Lock Washer over each end of two 3/8-16 x 3/4 Cap Screws and insert them
into the two 3/8 holes in #40 Belt Release. Slide #28 Pulley 1" away from Engine face
and align the two Cap Screws with the two '"forward" 3/8 threaded hole s in Engine face,
tighten both Cap Screws. Slide #28 Pulley back keeping it 1/8" away from touching the
flat strip on #40 Release. Tighten set screw in #28 Pulley.

17. Rotate the #19 Guide so that it is approximately 1/8" above #29 Belt and tighten.
P



18. 1Insert the MT1800-8R & 8L Right & Left Steering Lever Assemblies into your
Tractor. Check photo & drawing and note that the two MT1800-8A Levers emerge forward
and above the top edge of #1T Bar. Align the centers of the two MT1800-8C Tubes with
the 5/8 holes in the rear of their respective MT1800-2 Plates. Insert MT1800-18 Pivot
Shaft to join these two Tubes and two Plates - check drawing.

19. The MT1800-8R & 8L Steering Assemblies should now rest on the MT1800-18 Shaft and
are free to slide left or right. Center the MT1800-8B Tab (on each MT1800-C Tube)

over its respective MT1800-20 Drum (on left & right side of Tractor) which you have
previously assembled. Determine how many 5/8 WI Washers will be needed between the
outside end of each MT1800-8C Tube and its respective MT1800-2 Plate, and between the
two MT1800-8C Tubes themselves. Remove MT1800-18 Shaft, insert 5/8 Washers (determined
above) and reinsert Shaft - secure with Hitch Pin on each end of Shaft.

20. Slide adjustable "clevis end" of each MT1800-16 Yoke Assembly onto end of the
MT1800-8B Tab of its respective MT1800-8R & 8L Right & Left Steering Lever Assembly.
Secure with Clevis Pin and Hitch Pin. Pull back on each MT1800-8A Steering Lever -
you should be able to pull back approximately 4-1/2" (measured at the end of the lever)
before the MT1800-21 Band tightens around the MT1800-20 Drum. If you do not have the
(above) 4-1/2" movement of the Levers, you may remove the Hitch Pin and Clevis Pin in
the "Clevis" end of MT1800-16 Yoke and screw the "clevis" up or down to adjust for the
proper movement of the Levers - replace Clevis Pin and secure with original Hitch Pin.
(This adjustment is to be made for both the Right & Left Steering Levers.) Slip a
MT1800-32 Handgrip over each MT1800-8A Lever.

21. Place the MT1800-7 Pan over #1K Rest and align the cluster of four holes in #1K
Rest with those in the Tractor's Pan. (NOTE: The four 5/16 holes in the forward edge
of Seat Assembly must be aligned with and forward of the four 5/16 holes in the two
#1V Floors. ‘

22, Slide a 5/16 WI Washer over each end of two 5/16-18 x 3/4 Cap Screws and insert in-
to the two outside holes (of the four aligned above) - leave the center two aligned
holes empty. Secure underneath with 5/16~18 Lock Nuts.

23. Slip 3/8 WI Washer onto ends of four 3/8«16 x 1% Cap Screws and insert them into
the four holes in #39 Seat Pan - put them in from above the Seat, then slip two 3/8 WI
Washers over each Cap Screw. Insert these protruding Screws into the (above) aligned
cluster of holes in the Pan and #1K Rest. Secure from below Rest with 3/8-16 Nuts,
Lock Washers and 3/8 WI Washers. Tighten all Cap Screws in complete Seat Assembly.
Slip Cushion over #39 Seat Pan and pull tight and knot drawstring. (NOTE: Keep edges
of Seat Pan behind the extra fabric reinforcements inside cushion.)

24. Slip 3/8-16 x 1 Carriage Bolt into the 3/8 square hole in center of #47B Bar.
Slip protruding end of Carriage Bolt into single 3/8 hole in #47A Plate and secure
with 3/8 WI Washer and 3/8-16 Lock Nut - tighten so the #47A Plate can rotate, but
not so loose as to cause it to rattle.

25. Slide a 5/16 WI Washer over each end of two 5/16-18 x 1 Cap Screws and insert into
the two remaining "aligned" 5/16 holes in MT1800-7 Pan (Step 21 above).

26. Slip each "slotted" end of #47B Bar over the protruding end of its respective 5/16-
18 x 1 Cap Screw - secure each end with a 5/16 WL Washer and 5/16-18 Lock Nut. NOTE:
#47A Plate must be toward the rear and the 3/8-16 x 1 Carriage Bolt must be pointing
rearward. (Check that each 5/16-18 x 1 Cap Screw is in the center of its respective
slot in #47B Bar; then tighten the two 5/16-18 Lock Nuts).



Check your assembly:

A. The reason for the #47 Plate & Bar Assembly is to prevent the operator from

pulling both MT1800-8 Steering Brake Levers back at the same time; to do so would
overload the Transaxle and shear the axle keys.

B. As you pull back either Steering Lever you will notice that it will hit the
underside of its respective "ear" of #47A Plate and begin to rotate the Plate
upward; the other "ear" of the Plate will simultaneously rotate downward toward the
other Steering Lever and will block it from being pulled up - hence only one Steer-
ing Lever can be pulled fully back at a time.

C. NOIE: With one Steering Lever pulled fully back (a tight braked position) the
other Steering Lever should still be able to rise up about 1/8" - the other ”ear
of #47A Plate should never be "dead tight" against the Steering Lever which isn't
being pulled! (You can adjust for this 1/8" clearance by loosening the two 5/16-
18 x 1 Cap Screws and raising or lowering the #47B Bar as needed - retighten 5/16-
18 Lock Nuts.)

27. Take MT1800-5L Left Support Assembly and insert its MT1800-5A Rod into the #1GG
Tube of #1V Floor on left side of Tractor Frame. Secure end of rod with Hitch Pin.
(NOTE: Check your assembly against the drawing and make sure you are using the MT1800-
5L and not the MT1800-5R Support - MT1800-5B Plate should be "face up'".)

28. Slide MT1800-4B Rod of MT1800-4L Left Fender Assembly all the way into the #1GG
Tube on underside of #1W Rest on left side of Tractor Frame. Secure end of Rod with
Hitch Pin. (NOTE: "rear end" of MT1800-4L Fender fits above the (above) mounted
MT1800-5L Support.

29. Take MT1800-6L Left Wall and mount the row of four slots in its lower edge over
the line of four 5/16 holes in rear of MT1800-4L Left Fender. Slide the top edge of
the Left Wall under the (above) mounted MT1800-7 Pan and align its three slots with

the Pan's three 5/16 holes.

30. Slide one 5/16 WI Washer over the end of each of eight 5/16-18 x 3/4 Cap Screws.
From the top, insert these into the two rows of aligned "slots & holes in the (above)
Wall Fender assembly. Insert the eighth Cap Screw into the remaining 5/16 hole
joining the Left Fender to its Left Support. Secure all Cap Screws below with 5/16-18
Nuts, Lock Washers & WI Washers. Complete this assembly for both sides.

31. Mount the MT1800-4C Cover over the '"notch" opening of its respective Left or Right
Fender and align the four 5/16 holes in the Cover with its mating holes in the Fender.
NOTE: '"folded edge" of Cover should be facing down and next to TM12-1V Floor (on each
side) and the "clipped corner" of the Cover should be forward. Secure in place with
5/16-18 x 3/4 Cap Screws, WL Washers and Lock Nuts.

NOTE: Notches have been cut into your MT1800-4A Left and Right Fenders to allow clear-
ance for the use of our MWL-72 Loader. For those who do not use the Loader it is
mandatory (for safety) that you cover these openings with the MT1800-4C Covers provided.

32. Take Gas Tank and Mounting Bracket assembly and mount onto #1AA and #1BB Bracket

and Brace. Note how the four holes and slots line up with each other. Insert each of
three 5/16-18 x 3/4 Cap Screws into 5/16 WI Washers and then into the (above) aligned

slots and holes. Secure each Cap Screw on other side with 5/16 WI Washer and 5/16-18

Lock Nut.



NOTE: Slide 5/16 WI Washer onto one 5/16-18 x 1 Cap Screw and insert it into a "coated"
Wire Clip (pass Wires #64, 65, 66B and 66D through it) and then insert it into the top

left aligned slot and hole of .-Gas Tank Bracket & #1AA Bracket. Secure below with 5/16

WI Washer and Lock Nut.

33. Take #44 Gas Line and slip a Pinch Clip over each end and slide up about 1",

Slip one end of the Gas Line over the "tapered stepped" outlet on "pet cock'" on under-
side of Gas Tank. Connect the other end of Gas Line to the "tapered stepped" inlet on
left top side of Engine Carburetor. On both ends push Gas Line on as far as it goes.
With pliers, carefully compress the ends of the Pinch Clips and slide them to approxi=-
mately 3/8" from each end of Gas Line.

34. Slide one 1/2 WI Washer over the end of each of two 1/2-13 x 1 Cap Screws. Align
the two 1/2" holes in #1L Dash with the two 1/2" holes in rear of #2A Top of #2 Hood.
Insert 1/2 WI Washer between Hood and Dash of above aligned holes. On each side in-
sert 1/2-13 x 1 Cap Screw with WI Washer through above alignment, secure inside with
1/2-13 Lock Nuts - tighten to eliminate vibration, but free enough for Hood to be
raised easily. Remove backing from #45 Rubber Strip and apply neatly to underside of
#2C Bottom keeping it just forward of the 3/8" wide slot. Rotate Hood downward and
engage the #1Y Pin in the 3/8" wide slot in #2C Bottom and secure inside with Hitch Pin.

35. Slide 3/8 WI Washer on each end of one 3/8-16 x 5 Cap Screw and one 3/8-16 x 3
Cap Screw. Insert the 5" Cap Screw (from the outside) into the forward 3/8 hole in
#3B Cover, and the 3" Cap Screw into the single rear hole of #3A Channel. Slip a #13
Tube over protruding end of 5" Screw, and the #14 Tube over end of single 3" Screw.
Apply this assembly over the #29 Belt engaging the 5" Screw into the top rear threaded
hole in Engine case, and 3" Screw into the single 3/8 slot in #1X Guard and secure
behind with 3/8 WI Washer and 3/8-16 Lock Nut.

36. Slip 1/2 ID Handgrip on end of gear shift handle. Your Magnatrac is now complete
and ready for a final check. With your Tractor on blocks it is advisable to remove
the Engine spark plug and turn the Engine over by hand and check the Clutch-Brake
mechanism for proper action. At this time, starting at bottom center of front Grill,
you may now slowly slide on the black plastic edging along the entire front edge.

NOTE: Work slowly around corners as the edging will make smooth corners if you take
your time. When you get back to the bottom cut off remaining edging so you will end

up tightly "butting" the two ends of edging together. (NOTE: Using the above pro-
cedure, put edging around the forward edge of #2F Scoop and around #1lV Floor and mating
Pan).

37. With spark plug replaced, and power train checked out; you now can proceed to
start your Tractor. Fill gas tank with regular gas and fill Engine with oil per
manufacturer's recommendations. With Transaxle in neutral position and #1P Pedal
depressed completely (it's advisable to lock Parking Brake each time you start) pull
out Throttle Control (Choke also if cold). Insert Key in #51 Switch and turn clockwise
(the Switch will activate the starter). When the Engine starts, release the Key.

38. At this point you must now check the adjustment of the #41 Interlock Switch.
With the #1P Pedal fully depressed, the "leaf" of #46 Spring will rise to contact and
depress the plunger on the lower end of #41 Switch: (Make no adjustments with Engine
running.)

A. NOIE: If the Starter does not activate with #1P Pedal fully depressed, then
the plunger on #41 Switch is not being depressed by #46 Spring sufficiently to com-
plete the electrical circuit. Correct this by Lloosening "upper nut" on the threaded
stem of #41 Switch and pushing the #41 Switch down - take up the "slack" by locking
tight with the "lower nut".




B. NOTE: If the Starter is able to be activated in any position other than
with the #1P Pedal fully depressed, then the "leaf" of #46 Spring is depressing the
#41 Switch too soon. Correct this by loosening the lower nut of #41 Switch and

~pulling up on #41 Switch - take up the "slack" by locking tight with "upper nut" on

threaded stem of #41 Switch.

C. NOTE: Slip rubber "boot" over end of plunger of #41 Switch - line up "boot"
on Groove of plunger and end of threaded stem.

NOTE: Read Operator's Manual before operating Tractor.

39. With Engine running, set the respective Throttle and Choke controls for smooth
Engine operation at the particular temperature you're working at. You may "lock"

both Throttle and Choke Controls (in the position you have selected) by rotating the
Handles 1/4 turn clockwise. They are "unlocked" by a 1/4 turn counter-clockwise.
NOTE: DO NOT "over-tighten " or "over-loosen" these Controls - a 1/4 turn in either
direction is sufficient. With left foot still depressing #1P Pedal select gear you
wish and release Pedal slowly. (NOTE: Initially the #29 Belt may grab or jump as the
Belt is new and has not broken in. Hence it is advisable to start your Tractor in an
open area away from people and obstacles and using the lower gears (lst and 2nd) drive
around to break the belt in-and at the same time get the "feel" of your new Tractor).
With the Tractor moving you can turn left or right simply by pulling back gradually

on the appropriate Right or Left Steering Brake Handle - the harder you pull on the
selected Handle, the "faster & sharper" the turn up to the point where the Track stops
dead and begins to pivot around it. NOTE: Never pull both Steering Brake Handles back
at the same time. This locks up and overloads the Transaxle and can cause 'shearing"
of the Keys in the Axles!

When you wish to stop your Tractor, depress the #1P Pedal completely and you will come
to a positive "braked" stop. Shift gear shiff to neutral position, release #1P Pedal
slowly and Tractor will assume an idling position. For added safety it is suggested
that you always stop the Engine, remove the Ignition Key and set your parking brake
(see Step #7) each time you leave the Tractor unattended.

Maintenance: The following items should be checked each time you start your Tractor.
1. Gas and 0il should be full and clean - check for any leakages.
2. Grease Zerk fittings in each of the #9 Front Idler Sprockets, each of

the #11 Rear Drive Sprockets, and lastly in each of the #12 Axles
every four hours, or more often when working in wet, gritty, or muddy

conditions.

3. Check air cleaner on Engine and service per manufacturer's recommendations.

4. Check #29 Drive Belt for undue wear or fraying - a sign of possible mis-
alignment or improperly adjusted Pulleys or allied components.

5. Check Battery water level monthly.

6. Check that Throttle &Ghoke controls operate freely without binding.

7. Give a "once over" to the complete Tractor looking for loose or misadjusted
parts. Unusual vibration or rattling is always a sign of trouble; hence if

these conditions appear stop the Tractor immediately and find out and
correct the problem before any further operation of Tractor.



SSTNIY
o 99 ——F

7
7
N\
S\
N

C FL22, S
O A7 RN SSsnolyy vioom 29, ).~ 74

F7e W
e9

LI DUDTT7 CIPONES

7




/ ’
4401/ s LoMP

THROTTLE _CONTROL Wil

IO BRE NTRUED NV MIK800-SLA
CHHT & LEAT FEMALS WHEN -
N MW LORDEE 45 X
MINVTED OV 7€7C7oes)

GRS TIME WI7H MOUNT=
NG ACICKET

G4S IVE J—
ey P 2
&
\
: §
N\
A
-BWOEN
\ e clamp
cyvokE L_

QTR W&

CHRE CONTRL

/ MII900-40_ALGTE

TO BE NSTRLLED OV NTHIOO- A9 LS4
RNAGE  WHENHER WWL-T2 LA
& MonrEo o sewcroe!)




up 80° b | . - /
| 4_/
[< ez 282 v! \\%?0/4
2 AT YR TUBE AT S0P o)
—HOLD SF ouTSmE 4TER
;ﬁfM//Vé REVISIONS N
NO. DATE By TM/Z‘/A CMWWéZ
g 2 :
IR O L STRUCK COEP
3 DRAWN B@v(?/ SCALE MA:rElv/Az ,,/ﬂ/a/6
4 CHK'D é&#’f;‘{ DA’TE/_Z/- 7/ DRAWING NO.
s TRACEDV/ APP'D
34—y 9/ wsel3) @ 5
5
7] )
| - O
Wy | |
£Z ppa @)@

/
&
‘—h-i—b——

25

| —

V=

Aovirvan -

& &

b/ N2l ot
s v wess VLY B 7CH
LN [ STRUCK COCE

oo Jocerpmes -

SCALK

MATERIAL,
va s

DRAWN BY. . . .
TRACED

DATT/”Zz.;/

DRAWING NO.




3
7

Ly —2 Eon I
Thed 34- | |
T T M7 /800 -/1C _S/IOE T T M7 1800- /D PLATE
Nore: raers ceFr & prHT : C £ 57,@(/(‘,( coep) Nore: Two oo Jwasls ‘:ﬁ//ffg C /- \57 KUCK C ()24
— T [*=* Za. 2F A DEZ2) 7 o R i ~ 4,
:‘:_ “"_4 Cz/zs S < i 4/:2/7: SRS R
—/ '
(T JEN
3 N\
! : Lt
! Hon
l‘él 'l /7, v \T
f&’ﬂ/"} | N
> @5 ! 3
II = 74 —]
' t
f= <
— of J
) Nore . Er/cHr REQUIRED
Nore : Two ecavreen T e [ = 1M7/800-/15 SUFPPOLT T T\ M7 /800 1F  ANGLE
; C F STRUCK COrRP : C F STRUCK COrP
. e il 79773 e [
: e o v =
— S oent
—
: T
- _
[ 1
i::/—iz;,i ~~—j 74

Nore . Four ReoUIRED

REVISIONS

- M7 BO0- /G STOP

|

CFST/QZ/C( COLpP

= Ty
. 4/‘,!/7,_ SRAw RO
e

Y wes

Nore: rwo  eEauIRED

1

MTI800-1H S7€/P

C FSTRUCK CORE

o

™= Zgm.

“‘4 Z3,




A

257

_ =
LGOI TAUS S D

77 S b7 008/ LW

MTA IM7S

LY ¥ LASPP wros T
PNMPST F7628 LoV OoT 2
FAET AIAD T 77774

MIN aHOS

e
4 = ]
o — -7
} T
L
N
o W07 AN
5 @ %mV ﬂ
+ ¥ N
QF
71 = n—"c — @ @R & proomigs ves T b
H}( | d+ z/ l@ _ ] Z—W_B
Ra
i
‘o 22 0617 —
N A @ o Lz
Zoy Vi :

4

Cbr-008/.LH 7o 010 W%J




73
Lonc

C+

J
N

Py

o

7z

ii’om B

}g 'DT
i

V) AN

oF

3
=2
@ RS

e 3
of L d 11 D
_g@ /4;@ @
1 b
Nore: 1 pertacEs Tmiz-/1C ~ SF %)
2 o REQUIRED e A2 /A ALATE Mrer 1 pusr saraw 2 ciomir. el T VIE /0 BAACE
C F STRUCK COEP . TWO CEQUEED “‘g e CF.STP&G? CO/@”
il o, 777 el 22 T e %5/7/75 = ::%‘ 77 ke
T
ig’z’ou
SN
) N \J
_t
= - |
= 6
Nore: o eeONIRED I Nore: roue eeaereco I—
e 7M1 2- 16 ANGLE et T2 -1 AN
CFSTE(/CA’ CO?P : CFSZ?(/C(COFP
:ym ::-/27 ) : M__‘“'~ -7 iR
e
- 32 8
% L -7 T T
L€

\ o
iz

2

FAR R
L/

Kj’;x} seor @

|

More: emAaceEs 7r7/2-1G

TMIZ-16A ALATE

o Bl BTN [~ STRUCK COREZ
::; m/ _“_.f es

8
N
-Baw
T

TIMI2-/GB LRACKET

18]

C /A 57'/?(/67( CORr

R,
h Rwre
hanid ﬁ SWepo- 74
Lol

w7




IR [ '
. 1 f
R i ':‘VI , S
N ¢ b N
i 4 K
| h
) [ |
Y - 7 T4
ST e o ///2-/GC  BRACE [ 77V/ T SUBPOET
. C F. ST,GZ/CK corgl : 7‘,@(/(( coer
"L)f‘ S Y wes S SR e
- ""_//074 e - B ki
9 =7 : = 1 aewmmers §
. o
: ‘ q " N
p—b i e Jﬁ[ﬁ@@& i %
; & 1
lo é"’ 2,37:,,2 "“"0‘ Ry RN~z o < N:ﬁ
22 o @) y ) Q \ § 3
\ RS @ \q“"“ / a?
§| [’45'7 a«e} § KQ (i \@ \g &
1= | b
T Jany /(% g R
% | %L ga/'m (a2 22) %__(
.X/a' PRS) DU N TUBE D THT I
e 1=/ M/2-1K  BEST ST e T/ /2= LOASH
- C.FSTRUCK CoOp| Heed | C A STRUCK COer
:/ /247/"“"""7“ s ﬁ""/az e 2
%
@ _b 9l q
oo 3[ D
N A W
§| |§ ©)] W [
/g WVA.(2) Xrﬁ_ l gw " N L)
®4" I\| | — —W“—‘_"J
f——tf N
< v l | [ 134 )
Lon 20 | n
'éﬁf 7 ‘ (Il)_— W
| g
G4 & + 6F——
T T MI2-IN  TOWER = e To /2~ /0 GUISSET
lff;ﬁf%( S STRUCK Cagp : A 677@4/6’/( CoL”
was (8) . 3#«77!@5{ :ﬁ —_— el Z A ] 5 ::% v 2.




NOTE : STRUCK CORP TO FUENISH MATERIAL
QoD LNTH - 224) (@)
P-4 glmé’ CHECR SAMPLE

]

)

~__REVisioNs

TMIZ-1P _AELDAL

el CF STRUCK CORY
wns s\ 2|2t 2e| A T EZT| T = ces |

s 222 [z e e ™ i ""/237/ BRAWI 0.
.

]

3
§

nEVisions

/-1 AT TE

ws 5|V | D7

N

C /"\5/7@05,( cass

sl | 292577
.

== b >

G A Z2
e

Twaces

xzm—:;}4

o~
!
4|
S
l—i-:i :

-z L
<< 54 Z
AOTE:  FLATTEN AF7ER PUNCHING
e T/M12-/4_AR/T T T /112-/R_ARN
RS FSTRUCK COGR ' C £ STRUCK COP
e e
y
29
N
iy
T T :\L
l["—_“—— % ‘I/{Msw
I
e el 80X i T -77 LR
TG A TRV Cor” i C A STRUCK. CO
: _.%,.m — : e




{ | YT
1|_ l* {\% | @-W\
(SN
N 3 N l \‘l
] A m&, 8
NN W
T ) +)- \I;\‘\ §| b
_ @ B , 4 WM\S&J
2\~ fwugo . ,
I ~z
e ~—lz’. %
NoE . pks 2677 & rsHT
e /72704 TUBE = T12-7) 72008
Nore: eeproces rmz-1u . C F STRUCK Ccoce Had il EZZ5E 2 Py 57?[/67(/ coer
L Ly L Yaa— L
: — 71074 i = fv %7 —
7-
® —
%] T
T L) )

a,g’———! (i

Z
Fa— —F—+7

&

L— Zz{
oF

I~
Nore: rmake cerr & erGur
e TV M/2- IV CLST S [ //72-/X  GUAe)
4 [ZERIC £ STRUCK CORP EERC A STRUCK COP
was @) |3 |52 /g s T N e 0 i ]
? TL@'_ - :'_/29 7/ | - il 7571 e
@
37—~/
4
N
& =3 ﬂ)\» §,
- Wy ¢ I >
/aléwu ]
- ( )
K—é’m @ ]I

ATVIsioNS.

|2 AN

C A STRUCK Coer

e e |

vvvvv

" ces

TR

“"5/2-7 Lo

was 74
whs 3%

HE

REVISioNS

Cow o | /V/E-/44 BEICEET

|+ [e/s]

&z

RAEZ2724 5

< £ 57'/?(/6,(/ COFP

AAAAA

uuuuu

------

G/2-22] T




Hon e
/.52
¥ & ee} B
I _1

24 2
6 G
41—75(/1/05,* ,t/r——i

Jr_g‘j

wsige - \¥5’ au.
e {712- /58 BEACE] e TM2- 100 CL/P
b by e t*"f CASTRUCK COP C £ STRUCK. COP)
v =2 Tl ; é) :_:- ‘:_a/zz i 222)
—;—-/—’1
N 4
e I
\\— 4 aerne = > 3
NOTE: rwo  erawesd
e TMIZ - AN T TMIZ- /FF 442
: CF&TPUCA/ coOP : C £ STRUCK CORP
- o’ = = : K20 el e
Sl 2273 L7
|
wso Fapns _@ _ _}
Q\,Q K!\
' T i
o~ a7 N
- 6 |\ Zox oo ruse ‘I ® sbom §‘§
I e e
Nore ; fove REQUILED ﬂ_.‘QE wp G s o
- o
—
e M 2-/66 TUBE e A TM/2- 24 TOP
: C FSTRUCK coes NErB @A £ STRUCK CORP
' ] : [




T

. -Lom |
Ty §

i Fon R |§

Fé‘ Mo
) i%
3 #
== 1

45
e

Nore: prawe cerr & eremr

|—‘—655®—'-|

(715 Qenwsws Lominces II7E-EE) I-so-77 |

T\ IMIE-2B8 S/OE”

F ST/QUCA/ COErP

----- 2z

s /If” /ZQ 7 i
e

f:_"jT TM12- 2 BoT7ToNs

war GF | * 37’0)}

APz md C/_ST/?UO( coer

5 P | e

V2 <
2 ’8 X
%! | N A N
. t
I | f= 33 ~
=\ ¥
Yo,
L ﬁ— T T T T T T
Ereer AT MI2-20  GElL 7/ 7/2- 2 ALATE
: C A 673?[/6@ €2 74 : C A STRUCK coer
Tt a2 271 . 22272
072 b “"/34 77 | — . _ﬁw—“ﬁ#” —
r——z—-'—agmrﬂr/mm/z-szZ~ 2} -y

APPSO g Lea

77-

6 -

RAVIGiONe

Cen [ |/ /72-2F  SCO0P

A STRUC K Ce?

A Rl A 2

TTE]

T . 72 |
W

L

ST 77 WSHOE. VS O IMU2-25

ARVISIONS.

M- SClEEN

—|C A STUC,L Coar

WATOATAL

wo wave | av
'

0

0

0

0

=20 i dgd far e |

-
AT m‘g' 72




.’//
ez

- 54 -
5F -]
Nore. Fove eeat//RED
M e AN 71800 - /1 GUSSET A M T /800 - 7 GUSSET
7€ - TWO £LEQUIRED T V
: C FSTRUCK CORFR . C £ STRUCK COC”Z
» e [ |25 Zow, . i i TS Zsa
Co 77 C 7
T
N //—g ona
r /
[ ]
~ “0F -~
Nore: Two rEQuUIRED
p= —
e\ M7 1800 - /1K ALATE M7 /800 -/ TUBE
; C A STRUCK COLr ; C F STRUCK Co&”
= i : L —

+ &
J@\ "’l"r;\ ‘
N = m—

879 saer 993 % B
! -,000

i

Nore: eronr wcawred

e NIB0O0- /1Y COLLAL T T\ M7 7800 - /N STES
- CFSTRUCK COL”L. A STRUCK COEA
i L ' ) —— erna




3

- Boun

A
o,
-
N
|
- /—

I —

Nore. rwo ecawseco

—

[ Aevisions
wo | oare

T [ W7 (800-2 ALY7E

CFS]PUC% CO/PP

=

SRAWINE O

441,2/

Nore: rwo ecawreco

7 2zt
U2 90

- _doww:
T
N
W
\]\L Jown S0°
S & e ey

[ 7# ~- —rzF —N P
=2

ATVisIONS

M7 1800-34 COVER
C FJTP(/CK Coep)

S "-{r

e

",/23 7] e

e

No7e . Frove ecauesn

s

N7 /800-38 /P

£ 577?(/6% COp,

NorE DEERACES 1774500~ 74.
@ 235 vt rrsr 77 F ces

AEVISIONS

we [ o |MTI800- 48 FENDER

Nore:

L RET SWHUAR TO MTIBO0~ 448,

& EEHACES M7 7800~ 44,

REVISIONS
ome [ e

MTI800-HL FENDER

70K
3|

AN

TN

TEE FORMNG. s e *”k( F 57 /? (/C K CORP

ek 2 T o
— e - i
o -

<3 aent
=2 .

Y o .

":{\‘ ) ) o el

]

Nore : rwo EFaweso

=] et /M7 1800-98 @00

: C A STRUCK COL” : C F STRUCK Coer
: g T : g [ et
: e ﬁ——m.,z/g e : - e




% ~
h @
My . N
L . oony Lo
- T ﬂ’iﬂ@
)
Kjgomm :L
[y
i ~ !
L iz eF ¢
Nb7e: { fokrs LEFT F E/HTT
For ar prgco- s . e 00 -4 _COVER
oA £ STRUCK COH

e u/&”

/zgzr o

------

6300/41
N
o
A
7 _]
" 1
Nore. 7no LEQuL el

REVISIONS

M7 80094 KOO

o] eare

C FST/?UCK CoLr

PRy WA Vg cxs

o .“%,4/7 Saawine

Ve

Nore: rwo ecavieso

M7 800 - 58 AATE

C F&TP(/CK CO~

BLANK VIEW

-

FORMED VIEW

REVISIONS

-

M71800-6 WALL

C £ STRUCK COLZ
T

G -':4/.74 -"—“/OM /1‘676_. FORN LEFT & RIGHT :::4/5/2)‘ :::::{04“
§ /r--—g——-l---——mJ ”‘“—"Lt——erz ——1/.:11\3
K3 *y N
NN 516
A I "7, S— <
§ P —al +4
N 'Q A - hd hd !
N pL N
% § /_,g’wwo) N /‘fﬂm o
“\)I:\\, P \r | Py J \|
¢ € T% T { ('3\'
A\
b, i W
6| _&[n 2
Y e — A Lk
KR
4
BLANK  VIEW FORMED V/EW
z€ . D
A M7 1800-7  A4N Nore: 1 raem ovew 5 on. AW, T /M7 1800-84  LEVER
: - [ & CHECK SAMPLE. v
G s N P o (o F&T/?UC@_ cols S e : C £ STRUCK MCOPP
: B S e 22 7




_ Ry
N
Q
Y|
E‘\l
S
N
§

m\
N
N
0:|('1

Nore: rwo ecoweso

Nore: rmo ecaweso

T T /M7 1800-58 7458 T e 1= VW7 /800-8C 7UBE
; C £ STRUCK CorkP| C STRUCK coes
- @W o Mves : Mntﬂ e eBaw T
ZERK FIITING
T Yo o
e Aa———— ,_4_ —I: h
<3 o) 9 —
L0 x f00e loOMs BUSHMG EREH M 210 % 100w 1 LONG BUSHING EACH ENO.
/v Fﬂ:‘v:‘Tw“ 777800 - 99 7UBE Nore: sr647 crowers E R L T800 OA TUBE
e e cemese ' C £ STRYCK Coe - ERPEREC £ Sreuck coes
= o e : S L
T
TELCK  FII7/INVG
[
\ r::; le _7 I—== §’IL
L .\, f
§|'\' —— = by —_ *l:: T
) At 7 I
)| FlOx1 00 w1 LONG BUSHING ENCrt END.
\/7‘* g om
e 777800108 /5% Nrs: 7o ecauneso T 77800/ TG
: f‘/‘—Sfx@(/C}( CoR”? /‘—57_/?(/6“/? Cor’
: —— e 3 — e




BOoENL & F-28 70 FOE K

foens e wad)

BNOS) £e 55 M. (])

N ,u@

Nig
Y
S __i

Nore » Four reEaureEd

Py arzzae
s

HARDEN ~ SUEFACE ¢omwo |~

A _
r
g Yo
L __1
ase—u ~ !
; - 9f ~—i

REVISIONS

AMT/800-/2 AXLE

3

C A STRUCK
S T T —
72

nnnnnn

Nore: rwo ecavreco

T T M7 /800-/3 _AXLE
;  FSTRUCK CO&r

i e

2 S b P
Sy

o

56 T‘//g——q

Nore: rmo ecowreso

e

Vs

oox fw rusE

NoTE . EIGHT REDR/RED

T T M7 /800 -/9 _AXLE S T IM7/800-/5 BUSHI
: C F STRUCK COk” : ~f STRUCK CORE
= L=rs 7 ongerees : e i
r#1 /s
L \
’ 1% * N
h Ll e
, pyting ok — f——
Gou @ Cdal ' < -

Nore: rmo e

BB/ Cae SCeEW

|

=T 7300/6_VYORE
C A STRUCK COL”
e

e THESRO RH MO A

Nore . rovR RE/RED

T e T\ M7 /800-/7  £00
: O/ STRUCK Coer”

T
ot
—

oy
o T\ e e ]
C7771 kil

e

N e




:55 aens @

5

#

274

Nore: o ecqureso

grs_1

N

4003 SO TME/— CHTH AXLE rae F7)

e

Pl e |

Ab7E - 4 mts foOrs GBZZH-o.
& THO LRXNRED.

=~

7/

77800-20 2L .
RUCK COA

=

Nore: mwo xayeed

= VW7 /800-/8  SHAFT e T M7 /800 - /99 TUBE
: [ STRUKCK coe? Cf STRUCK CORZ
= T
il e =7 %274
100 ST FIT BEREING B0EE)
Frof wermaar

(M7 /800-23 SHAFT

Cf STRUCK COEP.

bt %1

e weLo g masnee

9F

§|

M71800- 29 20D
C A STRUCK CORR

"“‘/o-a-% - %@ g

T

P . |

BAEE R0 77 STANARCD 40N,
7286 P ST 701049

e
oare | o

M7 7800334 KK

C A S72;

YUK COe”,

——i

-]

VAT 7

I

L

it —|




2N
1
3<, goa ¥ i N
65& @ } ‘
\
N
3
A
@ %0° - o
95—
e 777/ 2-34  CAAMVEL CEwee 15 38 COLEL
A CL STRUCK (O HEeHEC £ Sreuck coeP
e e
@
R S
% 202 masuee —_— —
% 48 TUBE - £ xF 0
/43 4 N\ == =)
3 ——o I/.n'j\_;ﬂ\' _ ®
9 p——— N z N W — 2 —
EZE2N A
o s S
e TUBE-FaoxF 0
@
(AVELORED  LENGTH - 17 )

e 1 /ME-/ ROD e 1|/ M2-/34  TUBE
wo e INDCNSHC £ STRUCK CORE. ez z] CL STRUCK CORP
ws 14 - /6075 '::- ‘/M ::/_3/_7/ 7 E :{, :/-.W—Z/ M- L8

35 I
N j\ LY Ll— &4
) 0o
. 5—Zae/zc -3 D
[
e

e 1=/ MIC-/9A__ LIV m 'fil?'”"f;y T /58 LA7CH

: CF STRUCK CORPR ] “:/,;jgc 3 srﬁ_z/cguggfz

: e B o 227




P —

G

-4

Xy

A

e [/ M/2-48  GU/IOE

C A STRUCK coer

""“‘c‘;

oz
L3

[GID)

No7e: s 25 rvzc0-/6

-1

TMIZ-/9  GU/IDF

F STPUCK CO”

e

“‘":/ 7

L L —

7.
£ -t 5,256«:«:)
| 3 Y
W
-£ H\"i‘* - 9_ l
\-— Bon 1
NOTE? £ DEVELOPED LNG7% /14 x / x 12an)
CA7ACO FUENLSH I AI7EE/GL ~
| /04 AATE e cont s coen D T 2408 _Z00P
v C FOTRUCK CORP iC. /"‘57??[/6(/ coee
H T [ a7 . s,
= =) :'_ Y] =
7 AT F-r6 cacemos SoLr
94
25,
Zom. “’v J ( MEGEE
R | £ A N
—— i )_ \ L < ")Iv ) A
DU T B b ‘ |
‘ 2 r 2+
Nore: gger cver 2o
[~ LTI

wo| “oare

o

TM7/2-974 ZZATE

C /'575?05/( 274

e WA ‘74/

o.
]
0
3
u
.

RS

M2

TARETS )

oate [ ey

TIMIZ-478 B2

C/‘JT/?(/C/@ caep)

[y

NN s

T

L

m-// 775

GRAWIG G,

ARG




